BxinaEENNRE DT E (KiR) &R
Auto—rubrication, cyl inder bed, compound
feed, zig—zag sewing machine(big hook)

CBZ1532 '
CBZ1532DD Seris

A BB
Operation Manual
FHHFR

Parts Book

Read safety Instructions carefully and understand them before using.
Retain this Instruction Manual for future reference.

AT RAERAER, HEAE R Z AT a3 AL R BLEA P

Bk, WREEREAMERABLAR, YMEEEEH,






E &/ CONTENTS

{EAH1EEAFH/ Operation Manual

1 #AHF=4/ NEEDLE AND THREAD 3

2  ZEMIFISEM/ INSTALLING THE KNEE LIFTER 4
3 A/ LUBRICATION 4
4 A%k % 4+/ LUBRICATION CONDITION 5

5 #u4Hegc3E/ HOW TO INSTALL THE NEEDLE S

6 ZRARAYEE3/ HOW TO INSTALL THE BOBBIN 6

7  MEF K/ HOW TO THREAD THE MACHINE HEAD 7

8 AELEH KK/ ADJUSTING THE STITCH LENGTH 8

9 AT RMP/E 1/ ADJUSTING THE PRESSER FOOT PRESSURE 8

10 %3k /1A% / THREAD TENSION 9

11 &8 5% E AT L/ STITCH WIDTH REGULATOR 9
12 defTiz®| A5 % B 5% %/ HOW TO CONTROL THE WIDTH OF ZIGZAG STITCH 10
13 M4t 544 69X &/ NEEDLE-TO-HOOK RELATIONSHIP 1
14 % LIP3 EHEAL/ TROUBLESHOOTING CHART 12-13
FHFEA/ Parts Book

1 &4/ Machine boby 14-15
2 LAy, iy P&Z A/ Needle bar and thread take—up mechanism 16-17
3  1FE4+#uHy/Needle bar components 18-19
4 42 RBIFTHAM/Presser foot mechanism 18-19
5 TFi4h. #4hHuty/ Hook mechanism 20-21
6 % .53E4HHy/ 384 Points mechanism 20-21
7 T #AMA)/ Feed mechanism 29-23
8 F4/EMr#uty/ Presser foot mechanism 24-25
9 ¥t/ Upper eed mechanism 26-27
10 W ix3k4/ Driver components 28-29
11 M/ 0il lubrication mechanism 30-31

12 PH44/Assessories

30-31




4& B35t 8A 45/ INSTRUCTION MANUAL

#R{EFM INSTRUCTION MANUAL

B & hmhihE XearEap (KAR)
CBZ1532DD AUTO OILER TRANSVERSE TUBE ZIGZAG
SEWING MACHINE (BIG HOOK)

/7 Tf’}li%r%m%%"ﬁﬁ’fi, iﬁjﬁﬁiﬁ]ﬁﬁi¥ﬁm Please read this Instruction Manual carefully
P aiE ML, FFLERAETHAD before using the unit in order to get the most out
VAR A EE B o of it and to enjoy using it for 2 long time

o S s . Please keep this [nstruction Mamual at hand
;};K/f/}g IDSAE 2= $Iﬁ . taking care not to lose it
BEFORE OPERATION

1. LB KAk E R8T, F 7B FHIE KRG,

2. FRAAINTAE G PTAE G R R AR (AR =48) , FFiFH DA LI,
R E AT o

IMERRTE, F—iXEFAMAIINK LEEZH TG,

* s Wik, FARFIKRIER, APk LR E LR, EREHE e R E 4R

4. BLE FFHEE R H— AR, FHRFRAKT 160055 /55478 K5 4,

1 Do not operate the machine even for trial before lubrication it.

2 Confirm that the voltage and phase (ingle or 3-phase) are correct by checking them against
the ratings showen on the motor nameplate,

3 When running your machine for the first time after the set-up, check the rotational direc
—tion of the handwheel . % Turn on the power switch, Run the machine at a low speed while
checking the rotational direction of the handwheel , (The handwheel should turn countercl
—ockwise as observed from the handwheel side,)

/ For the first month run the machine at speed of 1600s Rm or less.

BAFI B2 T F
CAUTIONS IN OPERATION

1B L RAMEZHIN, FHFFELANALE, FRHEESH,

2. MG RAFZHEHIE, FPBHAAARGAL K, FARFFAMNK L. VAT, &
REXRAE DL, R, THDELCHRIFLLART, ALKERE,

B.IF N THARIFHBE, LFE, BEMLCHRPEEGHILT, RIENE,

A AN AR, FLABCREN, RLEHECAFLES, 47T a1k

1. Keep your hands away from the needle when you turn on the power switch or while the
machine is operating

2 During operation be careful not to allow your or any other person’s head or fingers
to come close the handwheel, V-belt, bobbin winder or motor. Also, do not place anythi
-ng close to them

3 Do not turn the machine with the finger guard belt cover or any other protectors re
-moved

4 Be sure to turn off the power switch and confirm that the motor is completely stopp
—ed before removing the V-belt,



1& B 3L B /INSTRUCTION MANUAL

MAEHLY] SPECIFICATIONS

8 o) A
Y 1) 3R A 2000 s. p. m
HEF KR A4 . Smm , )% : 5mm
K MR K E 9mm
A AFATAZ 35mm
JEER ST = B F#h4: 8mm , JEARF: 13mm
s WER 1 * Wbtk *
=Rk s Mih (G i)
MR KG9k BRARTE @A, KAtk K144
Usage Light 10 medium weight material
Sewing speed % Max. 7000s. p. m
Stitch length Forward stitch: mm Reverse stitch:Gmm
Max, stitch width Omm
Needle bar stroke 30mm
Lift of presser foot Hand lifter:|{(mm , Knee lifier:](mm
Needle See page | for table on 'NEEDLE AND THREAD’
ubricating oil Machine oil (white spindle oil)

% Maximum speed will very depending on fabricg threads and sewing condition

ANFREAR K RAZ 0] % 7

RE I A 1 M
ANF TR Omm~5mm 5mm~9mm
R KR 2000 s. p. m 1800 s. p. m
Zigzag width Omm~5mm 5mm~9mm
Max speed 2000's. p. m 1800 's. p. m

1. bt F= &,

NEEDLE AN REA
HAFE LGP RIURENS A 5 B2 HH ARG A, £ 5 hstfe ik
HRTERESANER S, FH5F AT a4

Selection of the proper needle depends not only on the machine model, but also on the ma
—~terial thread used For selection of proper needle and thread sizes to be used on the v
—arious machine models please refer to the table below

R o 4} GRS
RKERT A mHl 120 60 30
WA Rt DP x 17 #10 DP x 17 #12~#16 DP X 17 #18~#19

Application of class For light-weight| For medium—weight For medium-heavy
materials materials weight materials

Max thread

size N —Synthetic 120 60 30

Needle size DPx17 #10 DPx17 #127416 DPx17 #16~4419




4& B350 45/ INSTRUCTION MANUAL

2. G RIEIEAE B I
2. INSTALLING THE KNEE LIFTER

1) #FEIEEBROA L RO,

1) Install the knee press plate asm.(® to the
bracket (.

3. HFH
3. LUBRICATION (FOR CS—2450N/24B0N)

* ER: BT R, SRR RXE, HAARE LS, ABELRLZ LG

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CA[ T ION | -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) FdEANARITE"H ¢ o
2) LWATEIANLAARE “L"
BRENE,
£ R d: G a7H)
1) Fill oil up to marker line ‘H* @.
7 YWhen the oil level drops under marker 1
—ine “L* ®, refill it.
(Using oil is white spindle oil .)




1% 580 35 /INSTRUCTION MANUAL

4. 087 kAT
4. LUBRICATION CONDITION

1) BAFZRDIHH IS h e hiE 2D,

1) Operate the sewing machine, and confim
the scattering oil at an oily window @,

5. PUET By 20 3%

¥ 2 & TR T RN, SRRk, LRARKIFLEES), ABERLEZNLK!

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CAI T’ TON | -XPECTBD INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

Yo AR AR IR X ]
RBEMAT R A DPXIT

1) AFHFFRIFERAIFRATNIRLE
2) MR 2@, et QHEANEILE & A2
TAEAER) TN A Ak,
OlebbtisE N LGN I 2@ wiEQ.
3) EAMA LF B EIE IR,

%BE SURE TO POWER-OFF THE MOTOR.

The normal needle system is ‘DPx17’,

) Turn the handwheel by hand and raise the
needle bar to its top position,

7) Loosen screw ) and insert the needle @ into
the hole until it will go no further,
Qlosert the needle with its recess @ facing

directly to the rear side,

3) Securely tighten the screw in the needle,




1& 58 B/ INSTRUCTION MANUAL

6. TR
6. HOW TO INSTALL THE BOBBIN

¥ 2% TR T RN, SRRk kie, HRAARKIZLEES), ABERLEZ LK

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CAI 'T'TON | -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) ROt #hcLad.
2) AT EARQH R EM ) Bk

HUAED,
3) BREARFIKR e FEREOQFIETHE
t 2940mm.

EE: ARACLZERN, SRR
W AR AR AR 45 FEAT Sk 09 T &) 4T T

1) Put the bobbin @) into the bobbin case Q.

7) Pass the thread through the threading groo
-ve @ and the notch @ of tensionspring in
the bobbin case,

3) Pass the end of thread through bobbin case
thread guide ® and pull it out a length of
about 4(mm ,

COUTION:Fit the bobbin in the bobbincase so
that the bobbin turns in the direct
-jon of the arrow when the bobbin
thread is pulled,




1% 4.8 45 / INSTRUCTION MANUAL

7. BUS F %

EA

INE

TO THREAD THE M

L33, ABRR LRS!

,?.

7
7

REF, FooieiRXAE, AR

T8k

4

s

* 1%

-XPECTBD INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT EROM UNR
OF THE MOTOR BEFORE OPERATIONS.

/N\CAUTION

- =A%
p y

/

\ 7\(\ = 0 | == .
s 1 H
SER\JLC !?‘!s.

L

&

Thread the machine head as illusirated,

B P

4




4& B4 80 5/ INSTRUCTION MANUAL

8. A% 2k 4K
8. ADJUSTING THE STITCH LENGTH

*ER: BTSRRI, SRR RXAE, HAARE LS, ABRLRLZ L]

NN

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CAl I'T'TON | -XPECTED INIURY. “BE SURE 70 CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) A4 eEaE®, 1TH2EED.,

O & 2B EAES]

1) temERmFQE T,

2) P EARE) R AR FHUSE AT VAE AR R
3) AAFATEY, MBIKEBAREER KRS,

1) Push the stopper plate @, and turn the
dial @ .

O How to engage the reverse feed stitchi
—ng .

1) Push feed lever @ down .

7 ) The machine performs reverse feed stitc
—hing as long as the lever is held depr
—essed ,

3 )} The moment you release to lever, the ma
—chine resumes the normal stitching mod
_e R

Q. AT IERE S
9. ADJUSTING THE PRESSER FOOT PRESSURE

1) MERENEH AT EEWES,
©) E R A ET] o
1) Turn the presser spring regulator to the

right to increase and to the left to dec-
rease pressure,

¥ Jn o

increase decrease




1& B8/ INSTRUCTION MANUAL

10. &K AT
10. THREAD TENSION

* EF: AT RE, FLFERXE, HAMAKRFILES, QBRRLEZG LG

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CA[ JTION | -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) B Y im
IR A4 3% 3 i 3548 4K (D38 e 4% 49
R AL EAH SR K AR U o
2) AT RREKRD Z

IR A4 4% 5 7K 77 3R (D38 a4k 49 '
A, EAE B AR Y OSSN
- = o
K (p_, ® \ increase
AR 3 Jm
(1) Adjusting the needle thread tension 3
decrease

Turn the thread tension nut @ clockw -4
-ise to increase or counterclockwise M = decrease

to decrease the needle thread tensio %ﬁ,dﬁ ,
-1 increase

38 Jn
() Adjusting the bobbin thread tension

Turn the tension screw @ clockwise
to increase or counterclockwise to
decrease the bobbin thread tension,

11. 2 H I 28
11. STITCH WIDTH REGULATOR

5% H 98 B2 th % H 98 BE T RO H1 Y,
BT R AT RS 200 55 B AL A2 B

The width of zigzag stitch is controlled with
biased stitch width regulating dial (),

Do not make any needle position adjustment wh
—ile the needle is in the fabric,




1£ A L8 5/ INSTRUCTION MANUAL

12, 4o T2 A F4E B LR
12. HOW TO CONTROL THE WIDTH OF ZIGZAG STITCH

ATERAFEENR R K18, AL
AR 2@, % BRAHEQF 4T LA,
BB ML E, REHEERLD,
WFBLQ, #HBRKEZE, REBEELD,
AR Az w42 B a9 AT, R E 202 9mm
ASEE NI .

To obtain minimum to maximum width zigzag sti
—tches, first loosen thumb screw @, to permit

the stitch width regulator @, to return to it
-s minimum position and retighten thumb screw

g Then loosen thumb screw @, to return to its m
-aximum position and retighten thumb screw @ .

You can now regulate the stitch width regulat
-or within the range of zero to Qmm



1% 4580 35 /INSTRUCTION MANUAL

13. L4t etk o9 £ &

* EE: #HATHT RN, FORRRXE, DERAHRFLEES, ABRLRLRE LG

/N\CAUTION

TURN THE SWITCH OFF THE POWER SUPPLY TQO PREVENT FROM UNE
~XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

RFPN T REAAF R ELENGTERE

1) FrRA4T .

2) ARHEBRATEANEARS,

3) MBEH T B TFRAINNA I LR
KA E

4) FIATAFEE 22D, LB R AAAFDT L
Awey LT3,

5) #ZKE ERTAHHATQME A E38
T2 B Q544 L@ R T, KR
ZAPRAAATE 2D,

IR 2 75 XA T LA 5 344 04 B 4]

1) APARTFPEZENEENE LA
FEERS,

2) ARKAFT, B AUAF EA2. 8mmiz B
B, AR K @E MO8 P A R4z,
I AR ARG B R, (LETIRH
BALes A4S R, ATAT LM 2 B B D5 AR
RE@F. ) AHEEIE T

3) BT MAG® Lt RO 8] A F 1
0.02 ~ 0. 05mmz_ ],

O Set the needle bar at the proper height fir
-st as follows

1) Remove face plate,

) Set stitch width regulator for straight sti
-tching,

3) Turn machine pulley over toward you until n
~eedle descends to its lowest position,

3) Loosen needle bar screw ) so that only the
needle bar @ will move up and down freely,

4)Move needle bar ) up or down as required, an
-d align its upper timing mark @ with under
-side of needle bar frame @ .
Then securely tighten needle bar set screw

0.

. 1mm

WA BR

® Hook point

= 0. 02~0. 05mm
® I %
@

AR L) BR
® Hook point

O Adjust the timing between the needle and the
the hook as follows

1) Set machine for straight stitching at center
needle position,

7) Adjust so that, when the needle bar goes up
to 7. Bmm above its lowest position, hook poi
-nt ® nearly meets the center of needle @ .
Then tighten hook setscrew (As a rough indi
cation of this adjustment, marker line () on
needle bar aligns with the bottom face of th
-e needle bar frame @ .)

3) Adjust the clearance between needle @ and ho
—ok piont ® to (. 07 to (. O5mm .

11



4& B35t 8A 45/ INSTRUCTION MANUAL

12

14. % W 1°) 22 3% [ HER

45 B fl k%
1. FRALTER? 1. 8 EF &
2. TR BAIRAP RBREKATFR?| 2. FR KA LHEMER T RAER
AL %
Lmpa | 3 EEARAAERE? 3. AT &K
4. AR E T RAUA K 4040 ? 4. RBALE
5. AL AT S EH? 5. AAT I3 5 42 A4
6. 3 F TAEM R A& AKS, BT | 6. % Jeib B HLAS 69 AL B2
AT R EH IE#A? o . '
7. Eﬁfiﬁéﬁﬂ?’? 7. ’]‘%"}'Té’é?fii‘éﬁﬁ KEE
1 REFARATIEH? 1. IF A R B
‘ 2. RAFEIEARY 2. WHIE R &5 B T RS
REBE | 3 RERA AT IEHR? 3. A RE KA
4. RAREH AT FHT 4. #o F AR BB K EH
1. WAt S KA & B ? 1. AT IE 5 2 3 U4t
‘ 2. WAL R T T th RALEE K SAL? 2. B B A4
FERIA | 3 BB B ERTHE? 3. LB E & TAF A0 LA
4, L BT BRTE EH? 4. F EF BNV
1WA ERE EH? 1. MAE 5 52 AL
2. WA RE B W R R sef? | 2 RBFTIA
W b4t . MA E AR ERRG AT 3. MBLIE & TAEAAHaG LA
4, BIAA IR L R T IE? 4. BUR B IR 2
5. K uE b A RAAAE? 5. FHE AR A AE
S Eskagg | ST RS A RAT 1B AD AmksEn KA
RS 2 R E ARG A ELAT 2. ha 3% R R E A
1. AT R R E A7 1. L EF &IN5
F— 2. MR B T ST R 5 2. % HbLst
3.AKARTKE? 3. i B A ZIK
s 1 B AR B A Bk RER? 1. IR R AL %k 2R
EACRER | o kb A B AR 2. Tk A P R Bk 2R
o pak gy | | EREART AR 14546 ki 4 0 R
MEREEI] g WA KR T EONS R D 2. BT R IEAONME B




1 B3R/ INSTRUCTION MANUAL

14. TROUBLESHOOTING CHART

Problem

Cause

Solution

Needle thread
breaks

. I's machine properly threaded ?

2. Are thread guides or tension disc
area lint-free?

3. Is needle-thread tension too tight?

4 Is needle bent or have a blunt poin
-9

wv

. Is needle inserted correctly?

. Is needle the correct size for thre
—-ad and fabric?

o

7. Is thread free of slubs and knots?

. Correct needle threading

2. Remove lint and fluff in bobbin
case and hook

3, Adjust needle thread tension

4 Replace the new needle

O, Insert needle correctly

6. Select proper needle size and
thread

7. Remove slubs and knots

Bobbin thread
breaks

. Is bobbin threading correct?

2. Is thread tangled or caught?

3. Is thread tension correct?

4. Does bobbin rotate smoothly?

. Correct bobbin thraeding

7. Untangle thread from bobbin cas
-e thread tension

3. Ajust needle and bobbin case
thread tension

L Check whether bobbin thread is
wound correctly

Stitches skip

1. Is needle inserted correctly?

2. Is needle bent or have blunt needle
point?

3. Is size of needle and thread suitab
-le for fabric?

4 Is threading correct?

. Insert needle correctly

7. Replace the new needle

3. Select proper needle size and
thread

b Correct needle threading

Needle breaks

1. Is needle properly inserted?
2. Is needle bent?

3. Is needle the correct size for the
fabric?

b Is needle clamping screw loose?

G, Is the fabric pulled while sewing?

. Insert needle correctly
2. Replace the new needle

3. Select proper needle and thread
for fabric

4. Tighten needle set screw

5. Do not pull fabric while sewing

Fabric fails
to feed

—

. Is feed regulating dial properly
ajusted?

2. Is presser foot pressure ajust
properly?

1. Lengthen stitch length by feed
regulating dial

7. Increase presser foot pressure

Fabric puckers

. Is needle threading correct?

. Is needle point blunt?

. Is thread tension too tight?

. Correct needle threading

.Replace the new needle

N

. Ajust needle tension properly

Rotating heavy
noisy

. Is there any lint or fluff on feed
dog?

2. Is there any lint in rotating hook?

1. Remove Iint and fluff from feed
dog

2. Remove lint and fluff from rota
—ting hook

Machine fails
to start

.Are electrical plugs properly conne
-cted?

7. Is power and light switch turned
on?

1. Connect plug to power source

2. Turn on power switch

13



Parts Manual




14

1. PUe 2844/ Machine boby




1. Hl5e 0 4414 /Machine boby

F5No. | B '5Part No. A DESCRIPTION B QY
1 62630 1-01 124211/64-40 L=10 Screw 11/64-40 L=10 11
2 (62630 1-02 g3 Face plate 1
3 62630 1-03 155 % Rubber plug 010. 8x5 1
4 (2630 1-04 15 % Rubber plug 011.8x5 3
5 62630 1-05 L Rubber plug 08.8x5 10
6 62630 1-06 R % Rubber plug 015.5x5 1
7 (62630 1-07 AT P B Thread take—up lever cover 1
8 62630 1-08 124211/64-40 L=8 Screw 11/64-40 L=8 2
9 62630 1-09 R Plate 1
10 62630 1-10 184211/64-40 L=5 Screw 11/64-40 L=5 1
11 62630 1-11 18423/16-28 L=9 Screw 3/16-28 L=9 10
12 62630 1-12 Ji H iR Side plate 1
13 62630 1-13 J& AR B Gasket 1
14 62630 1-14 THAR W Face plate 1
15 62630 1-15 MR Side plate 1
16 (2630 1-16 i Top_cover 1
17 (62630 1-17 ek Thread retainer 1
18 62630 1-18 12423/16-28 L=6 Screw 3/16-28 L=6 1
19 62630 1-19 155 % Rubber plug 018. 8x6 2
20 62630 1-20 EEP Cutter 1
21 62630 1-21 12423/16-28 L=6 Screw 3/16-28 L=6 1
22 (2630 1-22 H 0il sight window 1
23 62630 1-23 B 0% Rubber ring 1
24 (2630 1-24 i 55 Top_cover_packing 1
25 (2630 1-25 Rk e vy Bobbin thread tension 1
26 62630 1-26 ZaLk A% Bobbin winder 1
27 62630 1-27 a2k 2807 [ Rubber ring 1
28 62630 1-28 W24T3/16-32 L=T7 Screw 3/16-32 L=7 3
29 62630 1-29 124211/64-40 L=6 Screw 11/64-40 L=6 1
30 (2630 1-30 =Rk Thread retainer 1
31 62630 1-31 L& Rubber plug 022. 3x7 1
32 (2630 1-32 L Rubber plug 012.8x7.5 1
33 62630 1-33 oA Thread guide 1
34 G2630 1-34 12429/64-40 L=7 Screw 9/64-40 1=7 3
35 (2630 1-35 I 2 BRAH A Thread guide assy 1

35-1 (2630 1-35-1 2R} Pre-tension nut 1
35-2 (2630 1-35-2 JT LR Thread guide 1
35-3 62630 1-35-3 Je 2R Tension disc 2
35—4 (2630 1-35-4 5L Tension spring 1
35-5 (2630 1-35-5 AR 22 Adjusting screw 1
36 62630 1-36 VEo %A Arm thread guide—-Right 1
37 62630 1-37 WE2M4 1=7 Screw M4 L=7 11
38 62630 1-38 T2 Thread guide 1
39 62630 1-39 BEETN6 L=12 Screw M6 L=12 2
40 62630 1-40 %5 % Rubber plug 027x9 3
41 62630 1-41 55 % Rubber plug 022. 3x7 1
49 62630 1-42 A= fE Model plate 1
43 62630 1-43 TS5 AT Pole 2
44 62630 1-44 1£429/64-40 L=5 Screw 9/64-40 L=5 1
45 (2630 1-45 F R 4 Gasket 1
46 G2630 1-46 JEC SRR 4 ) Latch 1
47 62630 1-47 124215/64-28 Hinge Screw 15/64-28 1
48 62630 1-48 TAZEIMS L=14 Screw M8 L=14 1
49 62630 1-49 BZEIMS L=11 Screw M8 L=11 1
50 62630 1-50 Bk Hinge 1
51 62630 1-51 2 Hook base 1
52 62630 1-52 E & Rubber plug 012.8x7.5 2
53 (62630 1-53 [ Needle plate 1
54 62630 1-54 R EAT T AR Cover plate 1
55 (2630 1-55 TN Magnetic steel 1
56 G2630 1-56 W s AL Reset spring 1
57 62630 1-57 8 R 55 Hook base cover plate 1
58 62630 1-58 % Axle pin 1
59 62630 1-59 JEC B Base 1
60 62630 1-60 I 0il sight window 1
61 62630 1-61 B 0% ] Rubber ring 1

15



16

2. Lad Fih X b pper shaft mechanism




2. Bl =i PRZEHLF/Upper shaft mechanism

=)
FENo. | F=Part No. P DESCRIPTION %“ﬁ
1 62630 2-01 1242 11/64-40 L=3.5 Screw 11/64-40 1.=3.5 1
2 62630 2-02 oy Washer 1
3 62630 2-03 R Rk Needle bar clamp 1
4 (2630 2-04 EI AR RS Bush 1
5 62630 2-05 EIFFRSL A Needle bar clamp assy 1
6 62630 2-06 1242 11/64-40 L=6 Screw 11/64-40 L=6 2
7 62630 2-07 RFWELL 9/64-40 1.=4.8 End screw left 9/64-40 1L=4.8 1
8 62630 2-08 FHFFEAT Needle bar crank rod 1
9 62630 2-09 VR K Needle bearing 1
10 (62630 2-10 Pk it kw Needle bar crank 1
11 (62630 2-11 PR IEAT Thread take—up bar 1
12 62630 2-12 PRREAT B Thread take—up crank shaft 1
13 (2630 2-13 BRER AT 4 4H AT Thread take-up lever 1
14 (2630 2-14 BRERAT H A Thread take—up lever ASM 1
15 62630 2-15 184215/64-28 L=13 Screw 15/64-28 L=13 1
16 62630 2-16 EAT AT T B Needle bar link guide 1
17 62630 2-17 ARARE Thread take—up crank 1
18 62630 2-18 BT I e L8 229/32x28 Screw SM9/32x28 1
19 G2630 2-19 ESIES Upper shaft bush (front) 1
20 G2630 2-20 WE421/4-40 L=7 Screw 1/4-40 1=7 3
21 62630 2-21 184215/64-28 L=13 Screw 15/64-28 L=13 1
22 (2630 2-22 i Collar 1
23 62630 2-23 W24 1/4-40 L=8 Screw 1/4-40 L=8 2
24 (62630 2-24 LRk BEYE RS Friction wheel 1
25 62630 2-25 124211/64-40 L=6 Screw 11/64-40 L=6 2
26 (2630 2-26 il Upper shat 1
27 (62630 2-27 BEMEsh R (D Bevel gear(small) 1
28 62630 2-28 W42 11/64-40 L=4 Screw 11/64-40 L=4 2
29 62630 2-29 i 7=3 Upper shaft bevel gear 1
30 G2630 2-30 W2421/4-40 1=6 Screw 1/4-40 L=6 2
31 (2630 2-31 i FH 4 Pl Retaining ring 1
32 (2630 2-32 JEAT PR AR Feed eccentric cam ASM 1
33 62630 2-33 PSS Silde rlock 1
34 (2630 2-34 WA LA RO Feed eccentric cam 1
35 62630 2-35 124215/64-28 L=8 Screw 15/64-28 L=8 2
36 G2630 2-36 THEE Upper shaft bush (rear) 1
37 (2630 2-37 st Hand wheel 1
38 62630 2-38 EIE2215/64-28 1=13 Screw 15/64-28 L=13 2
39 62630 2-39 W24211/32-28 L=13 Screw SM11/32-28 L=13 1
40 (2630 2-40 EAEB T X Feed dog fork 1
41 (2630 2-41 T ET Connecting rod 1
42 (2630 2-42 R Uik 7=22 Vertical shaft bevel gear (upper) 1
43 (2630 2-43 LN vertical shaft bush(upper) 1
44 62630 2-44 124215/64-28 L=6 Screw 15/64-28 L=6 1
45 (2630 2-45 1 Ay vertical shaft 1
46 (2630 2-46 R vertical shaft bush(lower) 1
47 (2630 2-47 RN U5 7=28 Vertical shaft bevel gear (lower) 1
48 62630 2-48 T4k Z=21 Lower shaft bevel gear 1
49 62630 2-49 1242 11/64-40 L=6 Set Screw 11/64-40 1L=6 1
50 G2630 2-50 124215/64-28 L=10 Screw 15/64-28 L=10 1

17



3. #£41HH)/ Needle bar components




3. 4 HL#)/Needle bar components

F5No. | 5 Part No. % R DESCRIPTION HE QTY
1 (2630 3-01 RE R AR E Needle bar frame pin bush 1
2 62630 3-02 FREN IR Needle bar frame pin 1
3 62630 3-03 124211/64-40 1.=6 Screw 11/64-40 L=6 1
4 (62630 3-04 TREF Needle bar frame 1
5 62630 3-05 124211/64-40 L=6 Screw 11/64-40 1.=6 1
6 (62630 3-06 HFrW5x10%1 Washer W5%10%1 Washer 1
7 (2630 3-07 PRI NP E Needle bar frame position 1
8 (62630 3-08 AT Needle bar 1
9 62630 3-09 AT 2630 Needle bar thread guide 1
10 (62630 3-10 ke Needle 1
11 62630 3-11 1842 1/8-44 1=4.5 1/8-44 L=4.5 1
12 (2630 3-12 T 04 Pin 1
13 (2630 3-13 BEMEEI — X Feed dog fork 1
14 G2630 3-14 RE 9/32-28 L=4 Nut 9/32-28 L=4 1
15 62630 3-15 A7) = U L Screw 9/32-28 1
16 G2630 3-16 FE3 gk Slide block 1
17 62630 3-17 {Ezh — U L Regulator 1
18 (62630 3-18 thah gt s Regulator bush 1
19 G2630 3-19 EESFEERN Jndicalor 1
20 (2630 3-20 1224 15/64-28 1.=10 Screw 15/64-28 L=10 1
21 62630 3-21 EIRF R Dial 1
22 62630 3-22 124£3/16-28 L=8 Screw 11/64-40 L=8 1
23 62630 3-23 1REME B = X hr Spring holder 1
24 (2630 3-24 122415/64-28 1.=11 Screw 15/64-28 L=11 1
25 62630 3-25 W42 11/64-40 L=7 Screw 11/64-40 L=7 1
26 (2630 3-26 FRE AR B0 Rl Collar 1
27 62630 3-27 BEHE 3 HE Bush 2
28 (2630 3-28 BEMES VIR CF) Bevel gear(big) 1
29 G2630 3-29 LB O Cam 1
30 62630 3-30 FEEHE B il Shaft 1
31 62630 3-31 182211/64-40 1.=4 Screw 11/64-40 L=4 4
32 G2630 3-32 822 15/64-28 15/64-28 1
33 (2630 3-33 12FF11/64-40 1=3.5 11/64-40 1=3.5 2
34 (2630 3-34 0#4[# Rubber ring Rubber ring 2
35 62630 3-35 FEIRTE IR Graduated plate 1
36 (2630 3-36 W22211/64-40 1.=7 Screw 11/64-40 1L=7 4
37 62630 3-37 FEAERE2211/64-40 11/64-40 2
38 G2630 3-38 1242 15/64-28 L=7 Screw 15/64-28 L=7 2

A, % HiHT ML /Presser foot mechanism

J¥*5No. | E*5Part No. A DESCRIPTION Bl QTY
1 62630 4-01 F SR Pin 1
2 (2630 4-02 £ BE AT B i Pin 1
3 62630 4-03 124215/64-28 L=8 Screw 15/64-28 L=8 3
4 (2630 4-04 &1 BEEFF Feed connecting link 1
5 (2630 4-05 PR R T EAT Feed regulator (forked) 1
6 62630 4-06 W42 15/64-28 L=13 Screw 15/64-28 L=13 1
7 G2630 4-07 A IR EES [ccentric bushing 1
8 62630 4-08 B BE R 1 SR AT 4 Pin 1
9 62630 4-09 5B % Rubber plug ©19. 8x4 1
10 62630 4-10 1EBh Feed spring 1
11 (62630 4-11 B4 Feed regulating stud lock 1
12 62630 4-12 0% [& Rubber ring 1
13 (62630 4-13 EFR bR Length control plate 1
14 62630 4-14 B BEAR AL Washer 1
15 62630 4-15 124£3/16-28 1L=15 Screw 3/16-28 L=15 1
16 62630 4-16 W2443/16-28 L=7 Screw 3/16-28 L=7 1
17 (62630 4-17 15253k F Reverse feed control lever 1
18 62630 4-18 Bl 5&FR g\ iR Reverse feed crank 1
19 62630 4-19 W2 4215/64-28 Serew 15/64-28 1
20 G2630 4-20 i BE 4 5% Spring 1
21 62630 4-21 A BR R A R AT Feed regulating stud 1
22 62630 4-22 XA Reset spring 1
23 (62630 4-23 5] 5& 5 M AT 4h Reverse feed control shaft 1
24 62630 4-24 0% 8| Rubber ring 1
25 (2630 4-25 B BE AL Washer 1

2

(62630 4-26

1242 15/64-28 L=6

Screw 15/64-28 L=6

19



5. F &b, AR 20944/ Hook mechanism




5. N R#FLF /Hook mechanism

F5No. | 5 Part No. % R DESCRIPTION HE QTY
1 62630 5-01 & Ball bearing 1
2 62630 5-02 PR Hook shaft 1
3 62630 5-03 Wbkt Pully ASM. 2
4 G2630 5-04 W42 11/64-40 L=6 Screw 11/64-40 L=6 4
5 62630 5-05 7K Ball bearing 1
6 62630 5-06 A AR AL Ball bearing support 1
7 62630 5-07 1242 M4 1=8 Screw M4 L=8 4
8 62630 5-08 JEAR Hook ASM. 1
9 G2630 5-09 Wit Bobbin 1
10 62630 5-10 5% Bobbin case ASM. 1
11 (62630 5-11 eS| Positioning finger 1
12 (2630 5-12 TERANELE 9/64-40 L=T Screw 11/64-40 L=7 1
13 62630 5-13 BB Cog belt 1
14 G2630 5-14 b AR A Ball bearing support 1
15 62630 5-15 Tl 7K Ball bearing 1
16 62630 5-16 BRI Pully ASM. shaft 1
17 62630 5-17 124 1/4-40 L=6 Screw 1/4-40 L=6 2
18 62630 5-18 R Gear 1
19 G2630 5-19 K Ball bearing 1
20 G2630 5-20 ) A iy ety 460 Pully ASM. seat 1
21 62630 5-21 1842 M5 L=12 Screw M5 L=12 3
22 (2630 5-22 Nl R Gear 1
23 (62630 5-23 i Lower shaft 1
24 (2630 5-24 TP E Collar 1
25 62630 5-25 W42 1/4-40 L=5 Screw 1/4-40 L=5 2
26 62630 5-26 AW 0il tube 1
27 (2630 5-27 SRS Bush, lower shaft, R 1
28 62630 5-28 W24 15/64-28 L=13 Screw 15/64-28 L=13 1
29 G2630 5-29 R Plate Plate 1
30 G2630 5-30 W42 15/64-28 1L=8 Screw 15/64-28 1L=8 1
31 62630 5-31 % Plunger 1
32 (2630 5-32 FEgE Spring 1
33 (62630 5-33 E2950 Washer 1
34 G2630 5-34 A WELL 9/64-40 L=5 Screw 9/64-40 1=5 1

6. Z SR MR /384 Points mechanism

¥ 5No. | 5 Part No. E DESCRTPTION it Q1Y
1 G2630 6-01 SEECFT R Rod seat. 1
2 (2630 6-02 122 M6 L=12 Screw M6 L=12 2
3 62630 6-03 Btigsy 3/16-32 Screw SM3/16-32 2
4 G2630 6-04 WEEE 3/16-32 Nut SM3/16-32 2
5 62630 6-05 SEECHT Bend the wheel. 1
6 (62630 6-06 VEEEEFT Connecting rod 1
7 62630 6-07 JREEFRT Feed dog fork 1
8 62630 6-08 BtiBsy 3/16-32 Screw SM3/16-32 1
9 (62630 6-09 Bk Ball bearing 1
10 62630 6-10 BtiZse M4-0.75 L=6 Screw M4-0.75 L=6 1
11 62630 6-11 Erigys 3/16-28 Screw SM3/16-28 1
12 (62630 6-12 EA Spring 1
13 62630 6-13 EOA:c] Pin 1
14 (62630 6-14 3 B AE B R O 3 o' clock needle eccentric wheel 1
15 (2630 6-15 4 g AL S RO 4 o’ clock needle eccentric wheel 1
16 (2630 6-16 R M4 L=T Screw M4 L=7 9

21



Ws |ueyoaw uoljow 3uixo0d pad{/[uqdrzrd “/

22



7. NiZEAiHL# /Feed rocking motion mechanism

F5No. | 5 Part No. % R DESCRIPTION HE QTY
1 (62630 7-01 R iNiiy ] Feed rock arm 1
2 62630 7-02 oF B A 0o Shaft 1
3 62630 7-03 W42 11/64-40 L=6 Screw 11/64-40 L=6 1
4 G2630 7-04 W42 15/64-28 1L=6 Screw 15/64-28 L=6 2
5 62630 7-05 EAEAEE Bush, L 1
6 62630 7-06 Bl Collar 1
7 62630 7-07 124 1/4-40 L=5 Screw 1/4-40 L=5 4
8 62630 7-08 EA & Bush, L 1
9 62630 7-09 W42 15/64-28 1L=13 Screw 15/64-28 L=13 1
10 62630 7-10 JEAT B Feed shaft 1
11 62630 7-11 EARHIEA D Feed rocker arm 1
12 62630 7-12 AT b R A 2 B Stud 1
13 62630 7-13 W42 11/64-40 L=12 Screw 11/64-40 L=12 2
14 G2630 7-14 W42 11/64-40 L=7 Screw 11/64-40 L=7 1
15 (2630 7-15 EAHAE Bush, R 1
16 62630 7-16 184 15/64-28 1=13 Screw 15/64-28 1=13 2
17 (2630 7-17 418 Collar 2
18 62630 7-18 TR AT ol el FH 5 P Retaining ring 2
19 62630 7-19 RS Feed bar 1
20 G2630 7-20 AT Feed dog 1
21 62630 7-21 1842 9/64-40 L=7 Screw 9/64-40 L=7 2
29 62630 7-22 QA A A A Feed lifting arm 1
23 62630 7-23 W24 11/64-40 L=14 Screw 11/64-40 L=14 1
24 (2630 7-24 AR E Bush, L 1
25 (2630 7-25 Bl Collar 1
26 62630 7-26 1842 1/4-40 L=4 Screw 1/4-40 1=5 L=4 2
27 (2630 7-27 T B Shaft 1
28 62630 7-28 BT EIMAE Bush, R 1
29 62630 7-29 8w i A AR Feed ifting arm 1
30 G2630 7-30 W42 15/64-28 1L=8 Screw 15/64-28 1L=8 2
31 62630 7-31 EFT Link 1
32 (2630 7-32 BUige 1/4-40 Screw SM1/4-40 2
33 62630 7-33 64 70 il Feed ifting arm, L 1
34 62630 7-34 W HMEE Bush, L 1
35 (2630 7-35 T Shaft 1
36 G2630 7-36 6T flcA i Feed ifting arm, R 1
37 62630 7-37 6 2 filr o A B R Pin 1
38 62630 7-38 W24 3/16-28 L=16 Screw SM3/16-28 L=16 2
39 G2630 7-39 W24 15/64-28 L=6 Screw 15/64-28 L=6 1

23



8. 3&/E P LH/Presser foot mechanism

24



8. # [k

N /Presser foot mechanism

F5No. | 5 Part No. % R DESCRIPTION HE QTY
1 (2630 8-01 P EIZ 22 Adjusting screw 1
2 62630 8-02 i I8 R Nut 1
3 (2630 8-03 T Spring, compression 1
4 (2630 8-04 FEAF 548 Guide bracket 1
5 62630 8-05 1842 1/4-40 L=8 Screw 1/4-40 L=8 1
6 62630 8-06 1242 15/64-28 1=8 Screw 15/64-28 1L=8 1
7 (62630 8-07 HEWRTF Presser bar lifter 1
8 62630 8-08 JE AR T M A A Lifter crank 1
9 (2630 8-09 JEFF Presser bar 1
10 62630 8-10 EFF & Bush 1
11 (62630 8-11 PN S D Presser foot ,inside 1
12 62630 8-12 124 3/16-28 L=8.5 Screw 3/16-28 L=8.5 2
13 62630 8-13 W42 11/64-40 L=6.5 Screw 11/64-40 L=6.5 1
14 G2630 8-14 o AT Collecting rod 1
15 62630 8-15 S AT AT il Pin 1
16 (2630 8-16 ¥ S ALAT Lever 1
17 (2630 8-17 418 Collar 1
18 62630 8-18 W42 11/64-40 L=4 Screw 11/64-40 L=4 2
19 G2630 8-19 W42 9/64-40 L=7 Screw 9/64-40 L=7 2
20 (2630 8-20 16 5 B TR AT Knee lifter bar 1
21 62630 8-21 AVEDA Spring 1
29 62630 8-22 Y Spring pin 1
23 62630 8-23 JRFESRTHLAT (F) Lifter lever 1
24 (2630 8-24 FAZR ™A Guide plate 1
25 (62630 8-25 e R RN AT Tension release stud 1
26 62630 8-26 BRigss 15/64-28 1L=7.5 Screw SM15/64-28 L=7.5 1
27 (2630 8-27 12RF 9/64-40 L=3 Nut 9/64-40 L=3 1
28 62630 8-28 Vil gk Arm thread guide C 1
29 (2630 8-29 VALREHET Tension release pin 1
30 62630 8-30 Je Lk 2R A Thread tension bracket assy. 1

30-1 (2630 8-30-1 SJe 24 28 40 A0 7 B 0 ring 1
30-2 (2630 8-30-2 e £k 2 AR ET Set screw 1
30-3 (62630 8-30-3 e £k B LH A R Thread tension bracket 1
30—4 (2630 8-30-4 Je Lk PR A PRk Thread take—up spring 1
30-5 (2630 8-30-5 Je 2 78 A I LR MRET Tension stud 1
30-6 62630 8-30-6 Je ek 2 A T LR AR Disc, tension 2
30-7 (2630 8-30-7 e 28 38 AP 2R AR Disc, presser 1
30-8 62630 8-30-8 Je 28 B A I LR R Tension spring 1
30-9 62630 8-30-9 Fe Lk BRI 1R Stopper 1
30-10 G2630 8-30-10 | KLRIRMEF S LLIRFT: Tension nut 1
31 (2630 8-31 [ Hily Lifter shaft 1
32 (2630 8-32 [ biES Lifter shaft bush 1
33 62630 8-33 W24 15/64-28 L=6 Screw 15/64-28 L=6 1
34 62630 8-34 0% & Rubber ring 1
35 62630 8-35 JFO-R#EL0 E10 Snap ring 1
36 G2630 8-36 16 [T B i A Bracket 1
37 (2630 8-37 A IR 22 Screw 1
38 62630 8-38 AR 3 Spring 1
39 62630 8-39 418 Collar 1
40 G2630 8-40 W24 15/64-28 1=30 Screw 15/64-28 L=30 2
41 (2630 8-41 22 Adjusting screw 1
42 (2630 8-42 2R} Adjusting nut 1
43 62630 8-43 W24 15/64-28 L=8 Screw 15/64-28 L=8 1

25



26

9. Fi#uty/ Upper feed mechanism

)
@éﬂ 8 ULy 1
22 18 | - 01 36
y 2w '] 16 @éb 35

33\\ 34

4 46 47

g g;«@ [

0 4 —39

9

0
60 4
Sl s 54 5

52 N
” j;m QN ?5 :
a3 M



9. FiZ¥MLH/Upper feed mechanism

F5No. | B '5Part No. A DESCRIPTION B QY
1 62630 9-01 (5 FHE 4 Pin 1
2 62630 9-02 1242 15/64-28 1L=6 Screw 15/64-28 L=6 3
3 G2630 9-03 BRI HIEA Bush, A 1
4 G2630 9-04 s T Bk 2l Feed 1ifting shaft 1
5 G2630 9-05 B HIEB Bush, B 1
6 G2630 9-06 M U B 3% 2 R 79 it A Feed arm 1
7 (2630 9-07 P CIEAT R IR 22 1/4-24 1=16 Screw 1/4-24 1=16 1
8 62630 9-08 JE SRV B i i A Feed 1ifting arm crank, L 1
9 G2630 9-09 2 B} Nut 1/4-40 3
10 62630 9-10 W2 FE M6-0. 75 Nut M6-0. 75 1
11 62630 9-11 HPWE10%1 W5%10%1 Washer 1
12 62630 9-12 P %S Fccentric wheel 1
13 G2630 9-13 WBAT 1/4-40 1L=7 Screw SM1/4-40 L=7 2
14 62630 9-14 TR TEAT Connecting rod 1
15 (2630 9-15 Bgiee Screw 1
16 G2630 9-16 JR R i R Feed lever 1
17 (62630 9-17 23 ¥4 Screw 1
18 (2630 9-18 HH Slide block 1
19 62630 9-19 ¥ E5 E5 1
20 62630 9-20 JEATHET T AR Lever guide 1
21 62630 9-21 WYY 11/64-40 L=7 Screw 11/64-40 L=7 2
22 62630 9-22 BHig42 1/4-40 Screw SM1/4-40 1
23 62630 9-23 B84 1/4-41 Screw SM1/4-40 1
24 G2630 9-24 TR R Needle bearing 4
25 G2630 9-25 AR EFT Link 1
26 62630 9-26 A A2 B)) BT A2 Crank 1
27 G2630 9-27 HMEAESH RN S M52 1/4-24 L=16  |Screw 1/4-24 1=16 1
28 (2630 9-28 JE R B il A il Bush, L 1
29 62630 9-29 W22 1/4-40 L=5 Screw 1/4-40 L=5 2
30 62630 9-30 418 Collar 1
31 62630 9-31 E i EESAILG Upper feed shaft 1
32 62630 9-32 0% & 0 ring 1
33 G2630 9-33 1242 15/64-28 L=6 Screw 15/64-28 1=6 1
34 62630 9-34 Fi S Bh i A e Bush, M 1
35 (62630 9-35 JE AR B A AR Feed lifting arm crank, R 1
36 62630 9-36 JE RSN AT i ARiE 22 15/64-28 L=15 |Screw SM15/64-28 L=15 1
37 (2630 9-37 FEAT I 22 Screw 1/4-40 1
38 (2630 9-38 5 Walking foot 1
39 (2630 9-39 FE 5 ST Connecting rod 1
40 (2630 9-40 BERE M6-1 Nut M6-1 1
41 62630 9-41 HEW6. 5 W6. 5 1
492 (2630 9-42 R 25 R A 2R 2 Roller shaft assy. 1
43 62630 9-43 FETH IR A8 5h il # Pin 1
44 62630 9-44 bEEES Slide block 1
45 (62630 9-45 % E5 E5 Snap ring 1
46 G2630 9-46 W24 9/64-40 L=8 Screw 9/64-40 1=8 4
47 (2630 9-47 PR AR Bracket 1
48 (2630 9-48 JRJEE R i A R 22 Screw 1/4-40 1
49 G2630 9-49 JEMIR B g Screw 1/4-40 1
50 62630 9-50 JEJEE R A AT R 22 Screw 1/4-40 1
51 62630 9-51 P IR Link 1
52 62630 9-52 JEBIE 22 9/64-40 1L=8 Screw 9/64-40 L=8 1
53 (2630 9-53 1222 11/64-40 1.=10 Screw 11/64-40 L=10 2
54 62630 9-54 5 A R AR Rod guide 1
55 G2630 9-55 R A R AR R Collar 2
56 62630 9-56 2R BHAT Connecting rod 1
57 (62630 9-57 142 M5 L=8 Screw M5 L=8 1
58 (2630 9-58 1B SOEAT Lever 1
59 62630 9-59 I AT AR Clamper 1
60 62630 9-60 2 SO AT 48 Shaft 1
61 62630 9-61 T I J R R 22 Screw 1
62 62630 9-62 T JHI R 0 R Nut 1
63 (2630 9-63 JETE R AT 7 8 Spring compression 1
64 62630 9-64 PR S Guide shaft 1
65 (2630 9-65 JE TR B TR AR 5] 28 Bracket 1
66 G2630 9-66 WE4211/64-40 L=7 Screw 11/64-40 L=7 2
67 62630 9-67 o] Wool felt 1
68 62630 9-68 12429/64-40 L=5 Screw 9/64-40 L=5 1

27



10.%.1352%/Driver components

28



10. B35 34 /Driver components

F5No. | B '5Part No. A DESCRIPTION B QY
1 62630 10-01 s Control asm 1
2 (62630 10-02 L5 T o2 Power switch 1
3 62630 10-03 GV Power line 1
4 (62630 10-04 HH 7 B Control cover 1
5 62630 10-05 FRAE AR U Face plate 1
6 62630 10-06 12 42M5 L=35 Screw M5 L=35 3
7 62630 10-07 1B 22\5 L=22 Screw M5 L=22 2
8 62630 10-08 [ o A Thread asm 1
9 62630 10-09 WRET Screw 3
10 (2630 10-10 EsCiNHED) 0il seal 1
11 62630 10-11 & Ball bearing 1
12 (2630 10-12 JEHIFRA Clutch component (A) 1
13 62630 10-13 BEL2M6 L=6 Screw M6 L=6 3
14 (2630 10-14 TER ARG A Alnico tray 1
15 (2630 10-15 JEHIFRB Clutch component (B) 1
16 62630 10-16 IE42\6 L=6 Screw M6 L=6 3
17 62630 10-17 ACTI IR 53k AC cervo motor 1
18 62630 10-18 g Washer 4
19 62630 10-19 gpERR Spring washer 4
20 62630 10-20 WELN5 =22 Screw M5 L=22 4
21 62630 10-21 Fhit Hand wheel 1
22 62630 10-22 124 15/64-28 1L=10 Screw 15/64-28 L=10 2
23 (62630 10-23 PrAF Live festival balllink asm 1

29



11. 458 PH4/0i |1 lubrication mechanism

30

12. i14/Assessor ies

Mzs {5 A 13
26 A
25

A »—29 17—
? @\33

28

%14
15

%

=16




11. fEymAL#)/0i1 lubrication mechanism

F5No. | B '5Part No. A DESCRIPTION B QY
1 62630 11-01 AR 0il pump 1
2 62630 11-02 124211/32-28 L=5 Screw SM11/32-28 1.=5 1
3 62630 11-03 124211/32-28 L=5 Screw SM11/32-28 1=5 1
4 62630 11-04 W42 11/64-40 L=13 Screw 11/64-40 L=13 3
5 62630 11-05 bk 0il tube 1
6 (2630 11-06 FLA Tie 3
7 62630 11-07 H Tube assy. 1
8 (2630 11-08 Bl & Tube assy. 1
9 62630 11-09 FBW Wool felt 1
10 (2630 11-10 FEWEE Spring 1
11 62630 11-11 THIZR Ak B AR 4R A Setting plate 1
12 62630 11-12 1242 9/64-40 L=13 Screw 9/64-40 L=13 2
13 62630 11-13 e 0il tip 2

12. P /Assessories

F5No. | &5 Part No. A DESCRIPTION = QTY
1 62630 12-01 i 0il tank 1
2 62630 12-02 VE W A 0il pot 1
3 (62630 12-03 k= Accessory bag 1
4 62630 12-04 TS Bobbin 1
5 (2630 12-05 448 DPX17 18% Needle 1
6 (2630 12-06 MLk il 52 8 22 M6 Screw M6 L= 4
7 62630 12-07 HAW6X12 W6X12 4
8 62630 12-08 JESSAN Nut M6 4
9 62630 12-09 5MMS A 3 F Wrench, 5 1
10 62630 12-10 MM AR IRT Wrench, 4 1
11 62630 12-11 MM/ A IR T Wrench, 3 1
12 (62630 12-12 7R 22 ) 7-shaped screwdriver 1
13 G2630 12-13 PiHE Instruction 1
14 (2630 12-14 Kig¥ Screw driver, L 1
15 62630 12-15 Hk T Screw driver, M 1
16 (62630 12-16 N T Screw driver, S 1
17 62630 12-17 s Thread stand assy. 1
18 G2630 12-18 J& o BB A A belt cover arm. 1
19 (2630 12-19 S 2 A belt cover 1
20 (62630 12-20 W4y Screw 4
21 (2630 12-21 WEZ2M4 Screw M4 Screw M4 4
29 62630 12-22 W45 L=18 Screw M5 L=18 2
23 (2630 12-23 il B AT 23k Bracket 1
24 (2630 12-24 Tl B 25 AT 42 Sk g 22 Screw M8 L=16 1
25 62630 12-25 Rl B2 b2 Sk e g Screw M8 L=12 1
26 62630 12-26 [ Rl 2 A Lifter bar 1
27 (2630 12-27 [ il e Knee lifter plate 1
28 (2630 12-28 filf e B2 Stopper 1
29 (2630 12-29 il AL ET Screw 1
30 62630 12-30 Filf e 44 Cover, k-lifter plate 1
31 62630 12-31 W Wrench 1
32 (2630 12-32 2R AE Needle thread guide pin 1
33 (2630 12-33 MLSKIEFT Head pole 1

31






